CERTIFICATENO(E H A B13) . .
e i;ﬁf—m e AALSH A HYUNDAI
e MILL TEST CERTIFICATE STEEL

: FI80200166
COMMOOTY R S2)  E AW, CARBON STEEL APE EN 10204 TYPE 3.1 - 2004 SMDE %‘%’%\!{Q‘.M S HEZ 06 ’
= . N . , Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATION(HIB724) | ASTMAS3B CUSTOMER(I 24 Ab): HFEEAHF) '
—————,——e—— e
Hydrostatic Tensie Properties{Gage Length : 2 inch) Hardness Test Hardness Test & OW impact Test DW.T Test{ T)
TYPE TOTAL Test TesleSrengh | viay | yR Mac CWN Impact Test{ T)
cr SZE Fes WG | eva e Bme | Wed | Steroh [ Rae | EL Vale prT=— TP [rea| Shearfreal®)
No. PPE OQUT-DIAXTHICKXLENGTH HEATNo.  (PressurefTimel *2 Aea
BND (1 xS M= 20l) %2 Mpa | MPa | MPa | % | % |3 * ] 1l 2] 3 an|w| 1 [2]aw
*1 =) ®a) ™) RS [sect ] EL 1 s
Mex, Criteria * In the case of 10x10)
1 €8 BE 12 X025 ' X6.150 M 25 78263 15744 P29 | &0 |5 T| 49 470 s ¥
2 €B B 12 X0.250° X 6.150 M &8 26,903 5412 P78 | &0 | 5 T| 43 453 233 37
3 EB8E 12 X0.250 " X 6.150 M 87 2658 55.06 sPoe? | 80 |5 T| 4 461 37 40
"4 EB BE 128 X0.250° X6.450 M 8 26,908 541.2 suloss? | &0 | 5 T| 48 465 314 38
Cherica Composiion(%) 2:x100 3:x1000 4:x10000 Zn-Coating Test HC-Test HIC Test : Pemak
M [eY3) . | Copper Sufate | Colepse BSC . —
Snec Cls [g|P s |a|[N|oa|m]| v Zn Coaling Tet Pessre | OR | CR | CR PP zast.)Tweofwegn(as)
Noj}| HeatNo wxa 2 |2 | 2 |3 |3 |2 |2]|2]38]|35]3 e [Resit| i | % | % | % EBERW Black BBl End
I #*2) L: Longiudinal, T: Transverse
o 5 TN e S B B R T TR R xa)aaase,wwedu]g.ﬁmam;m
= o0 i TR ; = | 3 %*4) H: Healll adke) Analysis, P: Product Andlysis
all 18 X o | . , ' 3 » » & %7) For each reduction of 0.01% below the specified G max.
an narease of 0.06% Mn above the specified max.
plwB| 1|0 |14a|af|2]1]3]|]2]|z2]|6e wilbe perlted UpD 2 e, of 1.65%
2| Spoavs HI w7 14| 1| 4 % 10) CMA=CUHGHCr+MoH
: P 18 1 48 12 6 1 1 2 2 2 2} % SPEC YEAR — ASTM AS53(2012ED)
Pl ]| 18| 1nu|s |1 1]l 22|24
3| sPwee Hlw®B )| 1t |4]|8]|3
plw| 1|4 |8 |a|2]1|]2]2]1]ss
Pl | 1 |as |8 4a|l2|1]2]2]|1]s5
4 | suioss7 Hl 17|t | 48| 11]|2
Pl |1 || 2z|a|2z2|r]3]|]2]|1]e
Pl | v a3 |2]1]3]|3]1] e
Non—Destuctive Test Ratiening / =
Hedl Trectment un Bendng Test Vst & Dimension
GOCO GOOD GOOD GOOD
=SS B R0 YATYSS PEMLIC ' .
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECKFICATION AND ORDER. - .
» 2 ANSHA HIIE FRBEQ| AKRAl HEAL SR LA £ 9O, 2ASAN 2L BTA A2ZH §ER 201212 514 £ YSUCH
SURVEYCR QA Marager

* 2 AAFYME Y29 FARMHAMY BE TE)ZRE AT AHRYUD. MGEAMO WSS HUMNY DUATSHAM HOISA £ ASUCH(http://smhyundai—steel.com/cs/cm/login.jsp)
+ This Mill Test Certlficate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundal—steel.com/csfcm/login.Jsp) * QRcode scanner App : ‘QReal’
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NI o o A AT A HYUNDAI
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MOGEHAD s MILL TEST CERTIFICATE STEEL

COMMODITY(RIE2) : ERW,CARBON STEEL APE EN 10204 TYPE 3.1 — 2004 EUET: sumEp 22 ABE TS
. _ , Yeempo-ro, Buk-gu, Uisan, Korea
SPECFICATON(RIZ72) . ASTMASGE CUSTOMER(D2H AB: AAF A E)
S e N N s A N
Hydtostatic Tensie Propertes(Gage Length - 2 nch) Harcness Test Hardness Test & OVN Impact Test DWT Test{ ©)
TYPE TOTAL Test Tensle Strength Yed | YR Max, CW impact Tes{ ©)
oF SzE PCS WBET |\ enam srengh | fae | EC Vae Aoscrbed Energydoue Trea| ~ Sheerfreali)
No.|  APE OUT-DIAXTHCKXLENGTH HEATNo.  |Pressure{Tir o8 1] Wed *2 ) Area
END (212 xS MWx 20N *2( Mpa | MPa | MPa | % | % |3 3 ] t 2] 38 aw e 1 [2]a
%1 (=) KG) %)} ] SEC——-W" 415 415 240 size
Mex. Citeria In the case of 10x10)
TOTAL 519 158,667 319186
Chermica Composiion(%) 2:x100 3:x 1000 4 :% 10000 Zn~Coating Test HCTest HIC Test Romak
Mn M3 .| Copper Sufae| Colapse 550 - =
Spec, Cls|y|P|s|a|N|o|[m]|v |0 Zn Coaling Tt Pressre | OLR | CTR [ s PR !I.)Ty;:eofpoe_er‘d(%!s)
No.|  HeatNo, wa| 2 |2 |2 3|32 ]|2]2]3]|3]3 Time | Rexdt|  psi % | % | % EBERN Back Be-Bovel End
] #2) L: Longitudingl, T: Transverse
Ly %3) B: Base, W: Wekd Line, H: Heal Affected Zone
Mex. 0 120 | 60 | 45 | 40 | 40 | 40 | 150 | 80 | 1000
%4) H: HeatlLadke) Arlysis, P~ Procuct Analysis
7} For each reduction of 0.01% below the spadified C max.
an increase of 0.06% Mn above the specified max.
will be permitted up b amax. of 1.65%
% 10) CMB=OutNit CrtMoV
% SPEC YEAR ~ ASTM AS3(20126D)
Nom-Oestrucive Test Fatiening / .
Heat Treament oD Rwrebnt 8 Visuel & Dimension
GOOD GOOD GOOD GOOD
2 RS2 23 720 $AGYSS PSS .
WE HEREBY CERTFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFCATION AND ORDER, . .
* 2 HASY A0 HIIE FHB T ALZA| OHE A RHDL RS & QOO 2ASA $LUEA ALSA SIXR H0(2IS Satal & YSLIC
SURVEYOR CA Manager

* 2 ZABIME A2 AN2M(BUMY HY IH2RH S AIRYUC MNG2MY URS UMY DBTIHM &S & ASUCHhttp://smhyundai—steel.com/cs/cm/login.jsp)
# This Mil Test Certificate is a copy that has been printed from original electronic document{with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal( http://smhyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




